ahead RE€ Crawler Cat 1

TRX4 Flatbed
Assembly Manual

ahead R€ 10f17



Required tools and hardware

Tools

1.5mm Hex Driver
2.0mm Hex Driver
2.5mm Hex Driver
Needle Nosed Pliers
Instant Glue

Hot Glue

Electronics

- 3mm LED Orange x2
- 3mm LED Red x7

- 3mm LED White x1

Hardware
Hardware

M2*5 Socket head

M2*10 Socket head
M2*15 Socket head
M3*10 Socket head
M3*15 Socket head
M3*20 Socket head

M3*25 Socket head
M3*10 Countersunk (CS)
M3*15 Countersunk (CS)
M3 Washer

M3 Nut

12x4mm magnet (with countersunk hole)

Quantity

20
16
37
18

10

10

Check

20f17



Before you begin

- Be sure to read through the manual and familiarise yourself
with the instructions

- Visualise a plan to assemble all the pieces

- Make sure you have all of the hardware and tools

- Be sure to have enough instant glue

- Dry fit all parts before painting and assembling

Tip: It will help to paint all of the parts before final assembly

ahead RC€ 30f17



Assembling the bed and sideboards

e~ El M3x10mm CS

12x4mm
magnet x1 S S

M3X'| Omm x8

—F

Repeat on all 4
sideboards

ahead RE€ 4 of 17



m

M3x15
ahead R€

50f17



,,,,,,,,,,,,,;,;,;,,,,\,,,,“,,,,,,,,,,,,,,,;,,;\\“,,,,,,
F~ ’

Vﬂﬂﬁmﬂmﬂrﬂ Z »V‘Vﬂl'l vll
‘ e | | p—
y & | - ﬂ

J
) - ﬁ

9

:
&)
9

E Repeat on all 4
pillars

Repeat on all 4

side railings
Ql‘

ahead RC€ 6 of 17



ahead R€ 7 of17



Installing the mounts and fenders

M3x10mm Repeat on the

/ Front , other mount
NG RN
RPN

G\......
Repeat on th S8\ \ E

other sidef L\

)I\(Ilet.’.xlomm v(//é/ :
g \‘“

e -
=% TN
\\\
/% l li \\
o ° ﬂ
//\ @ —

ahead R€ 8 of 17



M3x10mm

x10 E

Repeat on the
other fender

ahead R€ 90of17






Assembling the bumper and mudflaps

) 3mm Red
3mm Orange LED x7 -
LED x2 \ ’

/ //,’ 3mm White
" LED x1

Repeat on the
other side

Repeat on the
other side

ahead RC€ 11 of 17



Installing the sideboard locks and mock hinges

/41@; ———

Repeat on all = : -
ﬁ) :ll(dseboard = L1 E -
T 1
@ ]
E‘ L e " 0] 0 0
M2x10

x8 —B o =
——

A\ -
& & 3
@ -
. & 3
¥
%

Repeaton all 10
mock hinges

ahead R€ 12 of 17




Mounting the flatbed onto the chassis

T e © () :0(0) T
@ -

L2 P& oy
) ) o) ) @ q 3 @Tﬂj
(_%@ CCbo C (b D o B

I

-
. =
t . N \ j— IL./ Repeat on the

8
AY ' I other side
T @ —————
— l_ e

L F
E washer x6 E i
M3x25mm
M3x20mm x4

x2

"

ahead R€ 13 of 17



14 of 17

/

/

ﬁ@
A\, A

(7))
(& ]
m “v,
S \\
3 r,&h\w\\“ Jt
b | = —
d\-\-\%\\\\

Assembling and installing the battery access hatch



Mounting the cab to the flatbed

M3

washer x4

M3x15mm
x8

N

M3x10mm
x4

Secure mount
into chassis
rails

15 of 17



Secure screws through
cab rear wall into front

sideboard
T > |—\~!L\‘|H /
\ 4
i "/
M3x15mm /
x4 z'm#, D

% i
\E&y #%’.‘l

ahead R€ 16 of 17



Body is now fully complete. Thank you for selecting ahead RC
products.

If you have any questions or need help with the assembly,
please do not hesitate to contact us at:

aheadrc@gmail.com
or visit us at;

www.aheadrc.com

Best of luck with your build!

ahead R€ 17 of 17


mailto:aheadrc@gmail.com
http://www.aheadrc.com
mailto:aheadrc@gmail.com
http://www.aheadrc.com

